



한국건설시험연구원

K I C M

KOREA INSTITUTE OF CONSTRUCTION MATERIALS

Add. : 1465-4, Seocho3-Dong, Seocho-Gu, Seoul, Korea
 Tel. : (02) 3415-8800~32, FAX : (02) 3415-8730, URL : www.kicm.re.kr

Certificate of Testing(Inspection) Result

Sample No. of Issue : R090226-ES004
 Name of Applicant : Sung-Sic, Moon[Hueintek Inc.]
 Address of Applicant : #621-18, Noha-Ri, Paltan-Myeon, Hwaseong-Si, Kyonggi-Do, KOREA
 Date of Receipt : February. 26. 2009
 Name of Test Sample : T-MAX(80 K 35 mm)[Polyester Acoustical Insulation]

Result of Testing(Inspection)

Items		Result	Testing Method
Thermal conductivity (W/m·K)	Mean temperature : 20°C	0.034	KS L 9016:2005

END.

* Object of test(Inspection) : Quality Control.

The above is the result of testing specimen provided by the applicant, and the name of sample has been submitted by the applicant.

5 21 2009
 month day year

Signed Kim Sang Cheol

COPY

The general manager of Korea
 Institute of Construction Material